PARTS CATALOG

Easy-destroyed parts

Ref. P/N Description Qty.
A KD498-1004100T Piston ring 4
B KD498-1004005 Connecting rod bearing shell 8
C KD498-1002108 Camshaft bush 4
D KD498-1002006 Bottom main bearing shell 5
E KD498-1002005 Upper main bearing shell 5
F KD498-1105100 Fuel filter 1

Seal ring

Ref. P/N Description Qty.
a KD498-1112003 O seal ring Il 1
b KD498-1112002 O sealring | 4
c KD498-1005003 O seal washer 4
d GB/T3452.1-2005 O seal ring 31.5X3.55 1
e KD498-1010001 O seal ring 1
f GB/T3452.1-2005 O seal ring 16 X2.65 4
g KD498-1003009 Seal ring for cylinder head cover 1

%
/@’(’(d ,;‘ 7.7

Gaskets Oil seal

Ref. P/N Description Qty. Ref. P/N Description Qty.
k KD498-3701003 Adjusting gasket 1 h KD498-1003504 Oil seal set for valve guide pipe 16
| KD498-1207001 Gasket | 1 i KD498-1002018 Front oil seal for crankshaft 1
m KD498-1207003 Gasket Il 3 j KD498-1002004 Real oil seal for crankshaft 1
n KD498-1207006 Gasket IlI 1
o KD498-1306003 Thermostat cover gasket Il 1
p KD498-1306002 Thermostat cover gasket | 1
q KD498-1306001 Thermostat seat gasket 1
r KD498-1008002 Air exhaust manifold gasket 2
s KD498-1008004 Air intake manifold gasket 1 Torque table for main bolts and nuts
t KD498-1008006 Connecting flange gasket 2 Ref. Description Torque
u KD498-1002003 Flywheel casing gasket 1 ® Main bearing bolt 115-125
v KD498-1002009 Gear chamber gasket 1 (@) Cylinder head bolt 75-85
w KD498-1002014 Gear chamber cover gasket 1 ® Tightening bolt for valve rocker arm seat 20-26
X KD498-1002023 Adapter board gasket for oil pan 1 @ Connecting rod bolt 55-65
y KD498-1009001 Oil pan gansket 1 ® Flywheel bolt 65-75
z KM493-1014202 Seal gasket for cap 1 ©® Crankshaft pulley bolt 80-100
| KD498-1003103 Breather baffle gasket 1 @ Tightening bolt for camshaft thrust plate 20-23

WUXI KIPOR POWER CO., LTD.

Beside Jingyi Rd, Third-stage Development Section of Wangzhuang Industry Area, Wuxi High & New Technology
Industry Development Zone. TEL: 0086-510-85205041 FAX: 0086-510-85203796




J
~

AN

Starting motor assembly (KD498-3708000a)
Ref. P/No. Description Qty.
1 KD498-3708100a Starting motor 1
2  GB/T9074.17-1988 Bolts M12X 35 2 /
. Oil pan assembly (KD498-1009000
Oil filter assembly (KD498-1010000) ) i A )
— Ref. P/No. Description Qty.
Ref. P/No. Description Qty.
- KD498-1009001 Oil pan gasket 1
1 KD498-1010100 Qil f||ter. 1 KM376G-1009107  Leak-stopping cap 1
2 KD498-1010001 O seal ring 1 KD498-1009100 Oil pan 1
3 GB/T5789-1986  Bolt M8X16 3 GB/T5789-1986  Bolt M8 50 26
4 GB/T5789-1986 Bolt M6 <12 1 j KM493-1306009a  Temperature sensor 1
Fuel injector assembly (KD498-1112000) \
Ref. P/No. Description Qty.
1 KD498-11112100 Injector assembly 4
2 KD498-1112002 O sealring | 4
3 KD498-1112001 Fuel injector washer 4
4 KD498-1112003 Osealring Il 4 / j
\ > \
VD5
2,
Water pump assembly (KD498-1307000)
Ref. P/No. Description Qty.
1 KD498-1307001 Water pump gasket 1 Crankshaft & flywheel assembly
2 KD498-1307100 Water pump 1 -
3  GB/T9074.15-1988 Bolts M8X 55 4 (KD498 1 005000)
4 GB/T9074.15-1988 Bolts M6 30 1 Ref. P/No. Description Qty.
5  GB/T9074.15-1988 Bolts M8 X60 1
6 KD498-1307002 Water pump pulley 1 1 KD498-1005001 Crankshaft pulley bolt 1
7 KD498-1307003 Water pump belt 1 / 2 KD498-1005002 Cushion block 1
! 3 KD498-1005003 O seal washer 1
\ 4 KD498-1005200 Crankshaft pulley 1
Qil pump assembl KD498-1011000 4-1 KD498-a-1005200  Crankshaft pulley 1
P p y ( ) 5 KD498-1005005 Crankshaft gear 1
Ref. P/No. Description Qty. 6 KD498-1005004 Key(8X63) 1
" 7  KD498-1005006 Crankshaft 1
1 KD498-1011000  Oil pump ! 8 GB/T119.1-2000  Pin10 M6X25 1
2  GB/T5789-1986 Bolt M8 X 25 1 9 KD498-1005100 Fylwheel 1
3 GB/T5789-1986 Bolt M6 X 25 1
4 GB/T5789-1986 Bolt M8 X 40 2 j 10 KD498-1005007 Flywheel bolt 6 /
Generator assembly (KD498-3701000a) N\
Ref. P/No. Description Qty.
1 KD498-3701001a Generator adjusting arm 1 EGR & cooler assembly (KD498-1 207000)
2  GB/T5789-1986 Bolt M8 X 20 1 L
3 KDA9B-3701004  Adjusting bot 1 L 2o = Cylinder head assembly (KD498-1003000)
4 KD498-3701002  Adjusting casing pipe 1 KD498-1207001  Gasket | ] y y
5 GB/T6177.1-2000  Nut M8 1 GB/T5789-1986  Bolt M8 45-A2-70 2 it ioti
6  KD498-3701100a Generator 1 OB/T5789-1986 Bolt M8 20 6 Ref. P/No. Description Qty. Ref. P/No. Description Qty.
7 KD498-3701003 Adjusting gasket 1 j KD498-1207002 Air intake connecting elbow 1 1 KM493-1014201 Seal cover 1 32 KD498-1003207 Bowl plug 10 2
KD498-1207003 Gasket Il 3 2 KM493-1014204 Spring 1 33 KD498-1003600 Cylinder gakset 1
\ KD498-1207200 Cooler 1 3 KM493-1014203 Spring end cover 1 34 KD498-1003003 Injector pressing plate 4
. . KD498-1207005 Air exhaust connecting elbow 1 4 KM493-1014202 Seal gasket for seal cover 1 35 KD498-1003004 Sphere washer 4
Piston & Connecting rod assembly GB/T5789-1986  Bolt M8X30 2 5  KD498-1003101a  Cylinder head cover 1 36 KD498-1003007  Pressing bolt for injector 4
(KD498_1 004000) KD498-1207100 EGR valve 1 6  KD498-1003104 Breather baffle 1 37 GB/T859-1987 Light spring washer 8 4
KD498-1207006 Gasket IIl 1 7  GB/T860-1987 Spring washer 4 8 38 KD498-1003506 Air intake valve 8
Ref. P/No. Description Qty. QC/T619-1999 C-type worm driving soft pipe hoop 2 8  GB/T6560-1986 Screw M4 X 8 12 39 KD498-1003505 Air exhaust valve 8
KD498-1207004 Soft hose 2 9  KD498-1003103 Breather baffle gasket 1 40 KD498-1003005 Front liting eye 1
1 KD498-1004100T Piston ring 4 KD498-1207008 Water inlet pipe for EGR cooler 1 10 GB/T5789-1986 Bolt M6 X 25 11 41 KD498-1003504 Qil seal for valve guide pipe 16
2 KD498-1004003 Piston 4 11 KD498-1003008 Seal ring locating bush 11 42 KD498-1003501 Valve collet 32
3 KD498-1004004 Pinston pin 4 12 KD498-1003009 Seal ring for cylinder head cover 1 43 KD498-1003503 Valve spring 16
4  GB/T893.1-1986 Spring retainer for holes 31-A 8 \ / 13 KD498-1003001 Cylinder head bolt 18 44 KD498-1003502 Valve spring seat 16
5 KD498-1004005 Connecting rod bearing shell 8 14 KD498-1003510 Cylinder head mechanical parts 1 45 KD498-1003301 Gap bridge for air intake valve 4
6  KD498-1004200 Connecting rod 4 15 KD498-1003006 Rear lifting eye 1 46 KD498-1003302 Valve sliding block 8
j / \ 16 GB/T5789-1986 Bolt M8 20 4 47 KD498-1003303 Locating plate for valve sliding block 8
17 GB/T899-1988 Stud AM8 X 45 2 48 KD498-1003401 Gap bridge for air exhaust valve 4
. . 18 GB/T5789-1986 Bolt M8 X 65 9 49 KD498-1003304 Adjusting screw for gap bridge 8
\ High pressure fuel pipe assembly 19 GB/T5789-1986  BoltM5X 16 1 50 KD498-1003102  Seal ring for oil filling cover 1
Thermostat assembly (KD498-1306000) . (KD498-1129000) 20 KD498-1003210  Air intake rocker arm 4 51 KD498-1003107  Oil filling cover 1
— \ 21 KD498-1003220 Air exhaust rocker arm 4 52 KD498-1003011 Breather soft hose 1
Ref. P/No. Description Qty. Z\e Ref. P/No. Description Qty. 22 KD498-1003213 Adjusting nut 16 53 QC/T620-1999 A-type worm driving soft pipe clamp (16-27) 2
23 GB/T5789-1986 Bolt M6 X 16 1 54 KD498-1003102 Connecting pipe for breather port 1
1 GB/T5789-1986 Bolt M6 20 4 1 GB/T9074.12-1988 Bolts M5 25 6 24 KD498-1003204  Rear rocker arm seat 1 55 KD498-1003517 Injector casing washer 4
2 KD498-1306004 Thermostat cover 1 2 KD498-1129501 High pressure fuel pipe clamp 1 2 25 KD498-1003212 Valve clearance adjusting screw 8 56 KD498-1003515 Injector casing pipe 4
3 KD498-1306003 Thermostat cover gasket Il 1 3 KD498-1129601 High pressure fuel pipe clamp 2 2 26 KD498-1003206 Rocker arm locating sleeve 4 57 KD498-1003516 Injector casing pipe seal ring 8
4 KD498-1306005 Thermostat 1 4 KD498-1129701 High pressure fuel pipe clamp 3 2 27 KD498-1003205 Middle rocker arm seat 3
5 KD498-1306002 Thermostat cover gasket Il 1 5 KD498-1129400 4th high pressure fuel pipe 1 28 KD498-1003202 Spring washer for rocker arm shaft 4
6 KD498-1306001  Thermostat seat gasket 1 6 KD498-1129300  3rd high pressure fuel pipe 1 29 GB/T5789-1986 Bolt M8 X 45 1
7 KD498-1306100a  Thermostat seat 1 7 KD498-1129200 2nd high pressure fuel pipe 1 30 KD498-1003203 Front rocker arm seat 1
8 KM493-1306009a Water temperatire sensor 1 8 KD498-1129100 1st high pressure fuel pipe 1 31 KD498-1003201 Rocker arm shaft 1
9  KM376QC-1008006a Water temperature alert 1 9  GB/T3452.1-2005 O seal ring 16 X2.65 4
10  GB/T5789-1986 Bolt M8 65 4 10 GB/T6170-2000 Hexagon nut M5 6
11 KM493-1002019 Copper washer 8 1
12 GB/T5789-1986 Bolt M8 X 12 1 / \ j \
N [ . N
? Fuel supply pipelines assembly (KD498-1104000)
o P— p—— - Air inlet and exhaust manifold assembly
ef. o. escription .
" & , i u (KD498-1008000)
1 (0/13 1 KD498-1104403 Tightening bolt | for fuel return pipe 4 —
g/“ 2 KD498-1104410 Fuel return pipe for fuel injector 1 Ref. P/No. Description Qty.
1 8 h } )
3 KD498-1104402 Tightening bolt Il for fuel return pipe 1 1 KD498-1008001 Air exhaust manifold 1
R N 4 KD498-1104401 Gasket 5 2 KD498-1008002 Air exhaust manifold gasket 2
5 KD498-1104103a Fuel return connecting elbow for fuel injector 1
m Q/l 3 KD498-1104102 Fuel intak tor for fuel | 3  GB/T899-1988 Stud AM8 X 35 4
¢ 8/l g 6 uel intake connector for fuel supply pump 1 4 GBT6177.1-2000  Nut M8 2
10 - y i i .
Camshaft assembly (KD498-1006000) ﬁ/ 1 e 7 QC/T619-1999 C-type worm driving soft pipe hoop 2 5 GB/T5789-1986  Bolt AMBX65 2
\'/" 8 KD498-1104101 Fuel intake elbow for fuel pump 1 6 GB/T5789-1986 Bolt AM8 X 85 P
Ref. P/No. Description Qty. ® 9  KD498-1104104 Fuel intake rubper pipe of fuel return end 1 7 GB/T5789-1986 Bolt AM8 X 75 P
& 10 KD498-1104505 Two-way coupling 1 o .
\g . 8  KD498-1008004 Air intake manifold gasket 1
1 KD498-1006006 Tightening bolt (M10X 1.5X 38)for gear 4 9 11 KD498-1104504 Soft pipe 1 9  KD498-1008003 Air intake manifold 1
2 KD498-1006005 Pressing plate for gear 1 12 QC/T620-1999 A-type worm driving soft pipe hoop 2 10 GB/T5789-1986 Bolt M8 X 55 4
3 KD498-1006002  Camshaft gear ! “ra 13 KD498-1104503  Coppar gasket 2 11 GB/T5789-1986  Bolt M8X75 2
4  GB/T5789-1986 Bolt M8 X 16 2 \@ g\@\ 14 KD498-1104501 Artlculated pipe connector 1 12 GBIT5789-1986 Bolt M8 X 85 5
5  KD498-1006004  Camshaft thrust plate 1 5 ° 15 KD498-1104502 Pipe connector bolt 1 13 GB/T5789-1986 Bolt M8 X 105 5
1 6 KD498-1006001 Camshaft 1 16 KD498-1104200 Fuel intake pipe for fuel filter 1 14 KD498-1008007 Pipe connector 1
7  KD498-1006003 Camshaft flat key(7 X 23.8) 1 17 KD498-1104300 Fuel outlet pipe for fuel filter 1 ) N
" 15 KD498-1008006 Connecting flange gasket 2
8  KD498-1006007 Tappet body 8 18 KG240G-01018  Wire hook 2 16 KD498-1008100  Air intake heating parts 1
9 KD498-1006100  Valve pushing rod 8 19 GBT97.1-2002  Washer 6 2 17 KD498-1008005 Air intake elbow 1
20 GB/T818-2000 Screw M6X 12 2
j \ j 18 GB/T5789-1986  Bolt M8x 95 2
19 GB/T5789-1986 Bolt M8 <45 2
Engine suspension device (KD498-1001000)
P/No. Description ay. ! Air filter assembly (KD498-1109000)
GB/T5789-1986  Hexagon flange bolt M10X25 16 Ref. P/No. Description Qty. Fuel filter assembly (KD498-1105000)
KD498-1001002 Engine rear bracket 2 \ _
KD498-1001001 Engine front bracket 2 1 KD498-1109001 Air outlet elbow ) 1 Ref. P/No. Description Qty.
2 QC/T619-1999 A-type worm driving soft pipe hoop 2
3 KDES38553-05030300 Air filter assembly 1 1 GB/T5789-1986 Bolt M8< 30 2
4 GB/T5789-1986 Bolt M8 <20 5 2 KD498-1105100 Fuel filter 1
5 KD498-1109002 Air filter bracket 1 3  KD498-1105200 Fuel filter bracket 1
4 GB/T5789-1986 Bolt M8 X 12 2
%%\
\ Ref. P/No. Description Qty.
Qil filter assemb|y (KD493-1 01 3000) 11 KD388-01012 Inner hexagon plugR2 1/8' 1
12 KD6105-1002503 Water drain valve connector 1
Ref. P/No. Description Qty. 13 KD6105-1002510  Water drain valve 1
14 KD498-1002600a Qil dipstick 1
KM493-1013000 Qil filter 1 15 KM376QC-1002014 Oil pressure sensor 1
KM493-1013001 QOil filter seat 1 16 KD498-1002403 Locating pin 4
KM493-1013002 O seal ring for oil filter seat 1 17 KD498-1002401 Fuel injection pipe seat 4
KM493-1013003 Rubber seal ring for oil filter 1 18 KD498-1002402 Fuel injection pipe 4
GB/T9074.15-1988  Bolts M8 X 30 4 19 KD498-1002024 Seal gasket for fuel injection pipe seat 4
20 KD6105Z-1002503 Valve 4
j 21 GB/T308-2002 Steel ball 4
22 KD61052-1002502  Spring 4
23 KD6105Z-1002501 End cover 4
\ 24 KD498-1002019 Seal ring for oil inlet of oil pump 1
25 KD498-1002021 Seal ring for oil outlet of oil pump 1
26 KD498-1002009 Gear chamber gasket 1
Fan assembly (KD498-1308000a) 27 GBT6177.1-2000  Nut M10 3
- 28 GB/T899-1988 Double-end stud 3
Ref. P/No. Description Qty. 29 KD388-01006 Oil filling cap 1
30 GB/T3452.1-2005 O seal ring 31.5X3.55 1
B/T5789-1 Bolts M8 X 16
ED2958-$20891%%3 FZnS ‘1‘ 31 KD498-1002011 Gear chamber 1
GB/T70.1-2000 Screw M8 X 25 4 32 KD498-1002014 Gear chamber cover gasket 1
» i 33 KD498-1002300 Idle gear 1
KD498-1308001a Fan cushion block 1 34 KD498-1002012 Idle gear shaft 1
35 KD498-1002013 Tightening bolt for idle gear shaft 3
/ 36 KD498-1002015 Gear chamber cover 1
37 KD498-1002016 Seal gasket for gear chamber cover board of fuel injection pump 1
38 KD498-1002017 Gear chamber cover board of fuel injection pump 1
39 GB/T5789-1986 Bolt M8 <40 10
Governor & fuel injection pump assembly 40 GB/T5789-1986  Bolt M8X75 7
(KD498-1111000) 41 GB/T5789-1986 Bolt M8 X 16 1
42 KD498-1002200 Sound insulation cover board 1
Ref. P/No. Description Q. 43 GB/T5789-1986  BoltM6X 14 3
44 KD498-1002018 Crankshaft front oil seal 1
1 KD498-1111002  Fuel pump pressing nut 1 Engine block assembly (KD498-1002000 45 GB/T5789-1986  Bolt M8x20 4
2 KD498-1111001 Fuel injection gear 1 9 y ( ) 46 KD498-1002007 Upper thrust plate 2
3 KD498-1111100 Fuel injection pump assembly 1 Ref. P/No. Description Qty. 47 KD498-1002008 Bottom thrust plate 2
4 GB/T5789-1986 Bolt M8 16 4 48 KD498-1002006 Bottom main bearing shell 5
5 KD498-1111003 Fuel injection pump bracket | 1 1 KD498-1002100 Engine block 1 49 KD498-1002005 Upper main bearing shell 5
6 KD498-1111004 Fuel injection pump bracket II 1 2 GB/T119.2-2000 Pin 8 X20 6 50 KD498-1002107 Main bearing bolts 10
7 GB/T5789-1986 BoltM8 X 20 2 3 KD498-1002004 Crankshaft rear oil seal 1 51 KD498-1002023 Gasket for oil pan adapter board 1
8 KD498-1111200 Fuel injection pump lubrication oil pipe 1 4 KD498-1002003 Flywheel shell gasket 1 52 KD498-1002022 Qil pan adapter board 1
9 KD498-1111006 Seal gaskets 2 5  KD498-1002001 Flywheel shell 1 53 KD498-1002108 Camshaft bush 1
KD498-1111005 Lubricating oil pipe connector bolts for fuel pump 1 6  GB/T5789-1986 Bolt M10 X 35 9 54 KD498-1002109 Camshaft plug for rear end 1
GB/T5789-1986 Bolt M6 X 16 2 7  GB/T5789-1986 Bolt M10X50 2 55 KD498-1002019 Copper washer 8 2
KM493-a-1111010  Electromagnet 1 8  GB/T5789-1986 Bolt M6 X 14 3 56 KD498-1002025 Bolt for main fuel channel 2
KD498-1111300a  Electromagnet bracket 1 9  KD498-1002002 Inspection hole cover board 1 57 KM493-1002012 Copper gasket 14 1
GB/T6177.1-2000  Nut M6 2 10 GB/T119.2-2000 Pin 618 2 58 KD498-1002026 Bolt for fuel returning hole 1




	页 1
	页 2
	页 3
	页 4

